
874104
MULTI-ANGLE BENCH

PRODUCT ASSEMBLY
INSTRUCTIONS SHEETS

8741 O4
2,15/95



874104 MULTI-ANGLE BENCH ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE:
ITEM NAME/DESCRIPTION QTY

3.
4.
5.
6.
7.
8.
9.
10.

12.
13.
14.
15.
16.
17.

3/8
318
1!2
3/4
31,’I
318
3/8

X 3 IN. BOLT ...................................................................................................................4
X I-I/4 IN. BOLT ............................................................................................................. 6
x 8 IN, BOLT ......................................................................................................................I
IN. WASHER .................................................................................................................... 1
IN. WASHER .................................................................................................................. 14
IN. LOCK WASHER ........................................................................................................ 6
IN. LOCK NUT ................. : ..............................................................................................4
IN. LOW HEIGHT LOCK NUT ......................................................................................... 1

3/4 IN. FLANGE BEARING .................................................................................................. 4
STAR LOCK COLLAR .......................................................................................................... 2
SPRING PIN ASSEMBLY ..................................................................................................... I
I/2 X I IN, SPRING ............................................................................................................... 1
PAL NUT ................................................................................................................................1
THUMBSCREW ..................................................................................................................... 1
2 IN. ,gO. END CAP ................................................................................................................ 6
I-.3/4 IN. SQ. END CAP ......................................................................................................... 2
PARAGLIDE STRIP (8 PER) ................................................................................................. 1

WELI)MENTS/PARTS:
ITEM NAM E/DESCRIPTION

6,
7,
8.

BENCI4 FRAME WLDMT . ............................................ (6475401) ....................................... 1
SWIVEL WLDMT ..................... .~ ...................................(6474901) ....................................... 1
ADJUSTMENT SLIDE WLDMT ................................... (6415001) .......................................
PAD SUPPORT WLDMF .............................................. (6517101) ....................................... 1
REAR BASE TUBE ........................................................ (6236501) ....................................... I
17RONT BASE TUBE ..................................................... (6259101) ....................................... 1
HINGE TAB ................................................................... (6406401) ....................................... 2
U-PIN ....................................... : ......................................(6406S01) .......................................
SEA[ PAD ...................................................................... (6452501) ....................................... I
BACK PAD ..................................................................... (651721)1) ....................................... 1

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

,///////
BOLT LENGTH

BOLT LENGTIt RULER:

4 6I 2 J 1 I I
,I,,J s



874104 MULTI-ANGLE BENCH ASSEMBLY INSTRUCTIONS

INSTRU

TI4E
ASSURE ITS PROPER FUNCTION.

IF YOU EXPERIENCE ANY
CONTACT YOUR DEALER OR
AT: !-80/t-328-9714

TOOLS REQUIRED: RATCHET,
RUBBER MALLET or HAMMER

Insert one (I) U-PIN through the POST on the BENCH FRAME, as shown on drawing. Slide one (t) 

X I IN. ~ ~ ~,ING over the U-PIN. Attach one (1) PAL NUT to the end of the U-PIN.

Insert two (2) 2 IN. SQ. END CAPS into both eiads of the REAR BASE TUBE as shown on drawing.

SECURELY assemble the REAR BASE TUBE to the BENCH FRAME as shown on drawing, using two
~ , two 3/8 IN. LOCK NUTS.

_ } ~ ~ X 3 IN. BOLTS, Ibm" (4) :/8 IN. WASHERS, and (2)

Insert two (2) 2 IN. SQ. END CAPS into both ends of the FRONT BASE TUBE as shown on drawing.

SECURELY assemble the FRONT BASE TUBE to the BENCH FRAME as shown on drawing, using

two (2) 3:3 X 3 IN. BOLTS, ibm (4) 3/8 IN. WASHERS, and two (2) 3/8 IN. LOCK 

Insert one { t) 2 IN. SQ. END CAP into the end of the PAD SUPPORT as shown on drawing.

Loosely assemble the PAD SUPPORT and two (2) HINGE TABS to the BUSHING on the BENCH
FRA~E using one (I) 1/2 X 8 IN. BOLT and one (1) 1/2 LOW HEIGHT LOCKNUT. (DO NOT 

TIGHTEN THE BOLT. THE PAD SUPPORT MUST ROTATE FREELY.)

Attach eight (8) PARAGLIDE STRIPS to both etads of the SWIVEL as shown in (DETAIL A) using 

lk)llowing steps:

¯ I-horouglaly clean all surli~ces where the PARAGLIDE STRIPS are to be attached.

¯ Remove paper backing fi’om the PARAGLIDE STRIPS and firmly apply them to all slnown surfaces.



874104 MULTI-ANGLE BENCH ASSEMBLY INSTRUCTIONS

9. SECURELY Assemble one ( I ) SPRING PIN ASSEMBLY to the SWIVEL, as shown in (DETAIL 

10. Insert two (2) 3/4 IN. FLANGE BEARINGS into the BUSHING on the BENCH FRAME as shown 
drawing.

h3sert the SHAFT of the SWIVEL through the 3/4 IN. FLANGE BEARINGS on ti~e BENCH FRAME as
shown on drawing, and SECURE in place with one (1) STAR LOCK COLLAR.

12. Insert two (2) 3/4 IN. FLANGE BEARINGS into the BUSHING on the PAD SUPPORT as shown 
dra\\.’il~g.

14. [nser~ two (2) I-3/4 IN. SQ. END CAPS into both ends of the ADJUSTMENT SLIDE as shown 
drawin,~.

15.

16.

Slide one (1) 3/4"IN. WASIqER over the SHAFT of the ADJUSTMENT SLIDE. Insert the SHAFT 

Ihe AD,IUSTMENT SLIDE lhrougl l the 3/4 IN. FLANGE BEARINGS on the PAD SUPPORT as shown
on drawing, and SECURE in place with one (1) STAR LOCK COLLAR.

Pull back the SPRING PIN on the SWIVEL, and insert the ADJUSTMENT SLIDE, down t~ the first
adjt|smlent hole. Release the SPRING PIN into the hole.

17. SECURELY attach the BACK PAD to the PAD SUPPORT using foul" (4) 3/8 X 1-1/4 IN.BOLTS, tbur

(4) 3:8 IN. LOCK WASIIERS. and four (4)3/8 IN. WASHERS.

.’-;F.CURELY attach the SEAT PAD to the HINGE TABS using two (2) 3/8 X 1-I/4 IN.BOLTS. two (2)

LOCK WASHERS. and lwo (2) 3/8 IN. WASHERS.

19. [o adjust the SEAT PAD lbr the LEG EXTENSION position, pull out on the U-PIN. Rotate the U-PIN
back pass the FIRST PIN STOP. Release the U-PIN, and allow it to rest up against the FIRST PIN
STOP.

20. ’Fo ad.iust the SEAT PAD ibr rl~e DECLINE or INCLINE position, rotate the U-PIN back to the
SKCONID PIN STOP.

21. The exlra 2 IN. SQ. END CAP is for the top of the UPRIGHT TUBE on the BENCH FRAME. If
attachmenls will be used. this CAP will not be needed.

Ilasert one ( I ) THUMBSCREW into the UPRIGHT TUBE of the BENCH FRAME as shown on drawing.
This will be used for secu|ing attaclu’nents in place.



,
$


